
Parts Breakdown LS1020

Page 1 of 5 8/18/2010



Parts Breakdown LS1020

Page 2 of 5 8/18/2010



Parts Breakdown LS1020

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 163100-8 SHAFT LOCK, LS1020  1
 2 411466-3 BAFFLE PLATE, LS1020  1
 3 213459-4 O RING 32, HK1810  1
 4 211106-1 B. BEARING 6201LLB, 5007NB  1
 4 211106-1 B. BEARING 6201LLB, 5007NB  1
 4   211144-3   BALL BEARING 6201LLB,9035  1
 5   241514-2   FAN 92, LS1440  1
 6 514816-2 ARMATURE ASS'Y 115V, LS1030  1
 7 681623-9 INS. WASHER, LS1020  1
 8 211068-3 B. BEARING 6200LB, 6820V  1
 9 911290-9 P.H. SCREW M5X65, GA7911  2
 10 263002-9 RUBBER PIN 4, HR2400  1
 11 524776-0 N/A  1
 11 526006-5 FIELD, LS1440, T2  1
 12   157742-8   MOTOR HOUSING, LS1020  1
 13 855945-5 NAME PLATE, LS1020  1
 14 953106-2 RIVET 0-5, HM1500  4
 16 251335-4 P.H. SCREW M5X80, LS1020  4
 17 911158-9 P.H. SCREW M4X30, 9045B  3
 18 181047-4 CARBON BRUSH SET 154,5402A  1
 18 194986-9 CARBON BRUSH SET CB-154, UC3530A  1
 19   643650-4   BRUSH HOLDER CAP, 5007MG  2
 20 911128-8 P.H. SCREW M4X16, 1902  2
 21 411467-1 CLAMP COVER, LS1020  1
 22 911133-5 P.H. SCREW M4X18, N9501B  2
 23 687001-1 STRAIN RELIEF, 6013BR  1
 25 410875-3 HANDLE COVER, LS1020  1
 26 911101-8 P.H. SCREW M4X6, LS1020  1
 27 651135-6 SWITCH, LS1020  1
 27 651153-4 SWITCH, LS1440  1
 28   154377-6   CLAMP BASE, LS1440  1
 29 682505-8 CORD GUARD, 2711  1
 30 664265-4 CORD (2X16X8;SJ), 5007NBA  1
 31 251953-8 SCREW M10X70, LS1020  1
 32 941252-3 F. WASHER 10, LS1020  1
 33 931501-6 HEX NUT M10, LS1020  1
 34 421328-7 CUSHION, LS1020  1
 35 251399-8 P.H.SCREW M5X22, LS1020  1
 36 911121-2 P.H. SCREW M4X14, 9217SPC  2
 37 254203-0 KEY 4, 5201NA  1
 38 912327-5 C.S.H. SCREW M6X18, LS1020  2
 39 342968-7 BAND HOLDER, LS1020  2
 40 410723-6 CARRYING BAND, LS1020  1
 41 343465-6 GUIDE ARM, LS1020  1
 42 253022-1 F. WASHER 8, 5277NB  1
 43 251331-2 P.H. SCREW M6, LS1020  1
 44 253715-0 F. WASHER 6, NHP1310  1
 45 257022-3 RING 16, LS1013  1
 46 251331-2 P.H. SCREW M6, LS1020  1
 47 923901-4 C.S.N. BOLT M5X8, LS1020  1
 48 342971-8 PLATE, LS1020  1
 49 231933-0 SPRING 26, LS1020  1
 50 265324-3 H.F.H. BOLT M8X12, LS1030  1
 51 414032-5 SAFETY COVER, LS1020  1
 52 942101-7 SPRING WASHER 5, 9005B  1
 53 931202-6 HEX NUT M5, HR2410  1
 54 151287-8 BLADE CASE,LS1020 (TYPE 2)  1
 55 251637-8 H. BOLT M8X20, LS1020  1
 56 224118-5 OUTER FLANGE, LS1020  1
 57 224241-6 INNER FLANGE 55, LS1020  1
 58 911231-5 P.H. SCREW M5X20, HR4002  4
 59 285660-1 BEARING RETAINER 71, LS1020  1
 60 321922-4 SPINDLE, LS1020  1
 61 253328-7 T. WASHER 17, LS1020  1

Page 3 of 5 8/18/2010



Parts Breakdown LS1020

 62 211256-2 B. BEARING 6203LLB, GA7001L  1
 63 312982-7 HOUSING W/O BEARING, LS1020  1
 64 221712-4 HELICAL GEAR 41, LS1020  1
 65 961057-5 RETAINING RING S-17, 2711  1
 66 212101-4 N. BEARING 1210, LS1020  1
 67 157856-3 GEAR HOUSING, LS1020 (TYPE 2)  1
 68 921541-2 HEX BOLT M10X25, 2414  4
 69 316067-1 GUIDE FENCE, LS1020 (TYPE 2)  1
 70 163271-1 SUPPORTER, LS1020  1
 71 911321-4 P.H. SCREW M6X16, 5402A  1
 72 251954-6 SET SCREW M10, LS1020  1
 73 251698-8 H. BOLT M16, LS1020  1
 74 253771-0 F. WASHER 16, LS1011  1
 75 154354-8 ARM COMPLETE, LS1020  1
 76 231530-2 TOR. SPRING 32, LS1020  1
 77 341511-9 STOPPER, LS1020  1
 78 253948-7 W. WASHER 8, UM140D  1
 79 253309-1 T. WASHER 8, LS1020  1
 80 251267-5 P.H. SCREW M6, LS1013  1
 81 253771-0 F. WASHER 16, LS1011  1
 82 252044-8 HEX LOCK NUT M16-24, LS1020  1
 83 414236-9 CHIP DEFLECTOR, LS1020 (T2)  1
 84 410704-0 SLOT INSERT, LS1020  1
 85 312511-6 SET PLATE, LS1020  1
 86 321790-5 HOLDER  1
 87 251804-5 SCREW M6X12, LS1020  1
 88 151221-8 BASE COMPLETE, LS1020  1
 89 341912-1 NUT HOLDER, LS1020  1
 90 911216-1 P.H. SCREW M5X14, N9501B  1
 91 342967-9 SET PLATE, LS1020  1
 92 341911-3 PROTECTOR, LS1020  2
 93 321490-7 RELEASE NUT (R), LS1020  1
 94 321491-5 RELEASE NUT (L), LS1020  1
 95 151201-4 VICE ARM CPL., LS711DWBEK  1
 95   151202-2   VISE ARM, LS1020, T1  1
 96 271272-6 VISE KNOB, LS1000  1
 97 253744-3 F. WASHER 12, HR2410  1
 98 315891-9 VISE PLATE, LS1020, LS1440  1
 99 253047-5 F. WASHER 6, 2708  1
 100 911317-5 P.H. SCREW M6X14, LS1000, LS1440  1
 101 911108-4 P.H. SCREW M4X8, LS1013  2
 102 816173-7 INDICATION LABEL, LS1020  1
 103 342823-3 PLATE, LS1020  1
 104 273481-3 HANDLE, LS1020  1
 105 342824-1 LATCH SPRING, LS1020  1
 106 911246-2 P.H. SCREW M5X28, 6013BR  1
 107 321789-0 LATCH PIN, LS1020  1
 108 921441-6 HEX BOLT M8X25, LS1020  2
 109 232091-5 LEAF STAY, LS1020  1
 110 311772-5 TURNING STAY, LS1020  1
 111 924311-8 THUMB SCREW M6X12, 3612BR  2
 112 321790-5 HOLDER  1
 113 922457-4 H.S.H. BOLT M8X35, LS1020  2
 114 942201-3 SPRING WASHER 8, 2414NB  2
 115 311788-0 TURN TABLE, LS1020  1
 116 951113-9 SPRING PIN 4-18, LS1020  2
 117 343492-3 BLADE STOPPER, LS1020  2
 118 911206-4 P.H. SCREW M5X10, 1806B  2
 119 253139-0 F. WASHER 8, 6510LVR  1
 400 782212-4 SOCKET WRENCH 13, LS1011  1
 402 122351-2 DUST BAG, LS1030  1
 403 410602-8 FASTENER, 9900B  1
 500 122567-9 VICE ASS'Y., LS711DWBEK  1
 500   122568-7   H. VISE ASS'Y., LS1020-T1  1
 501 134452-4 N/A  1
 900 321140-4 TUBE HOLDER  1
 901 911106-8 P.H. SCREW M4X8, NHP1310  1

Page 4 of 5 8/18/2010



Parts Breakdown LS1020

 904 411477-8 STOPPER, LS1020  1
 905 411478-6 SWITCH BUTTON, LS1011  1

Page 5 of 5 8/18/2010


